
08-1 

*-"7 

1. From 114'' x .035 aluminum tube bushing stock, cut (7) 1/2" long 
bushings. 

2. Lay the horizontal stabilizers flat on-the floor and tap the bushings 
into place with a hammer. Drill through with a 3/16" bit once they are 
installed. The holes in the welded on bushings may need reaming out to 
1/4" for ease of installation. See Figure 08-02. If the bushings slide 
in without force, use J & €3 Weld to hold them in place, then drill out to 
#ll. 

- 3. Repeat for the other three locations on the vertical fin, except use 
a backing bar, such as another hammer. HIST: A small C-clamp and a shot 
of lubricant can also be used to set the bushings in place. 

4. Hinge stabilizers to the fuselage with 1/4" x 3 1/8" clevis p i n s .  DO 
install cotter pins until final assembly. Check for freedom of 

movement, It iG necessary to ream all hinge points on the tail assembly. 
U s e  a 1/4" diameter drill bit 7" to 43'' long. Reducing the pin diameter 
will also help the hinges work better. 

Drill one hole in each stainless steel tang to 1/4" diameter and place 
on the rear tail wheel. B o l t  as shown in Figure 08-05. Bend the tang to ' 

match the angle of the cables as they come off the stabilizer. 

5. 

FIGaRE 08-05 

1, SEE TAILWHEEL INSTALLATION 
2. 1/4" THICK WASHER 
3. TANG 

' \ 
BEND TANGS TO ANGLE 2\ 

3-"1 
IN LINE WITH CABLES. 

,f--.. 



.."1 

08-2 
6 .  The S-9 t a i l  cables use a cuertom made cable tang  t h a t  has  

aeve ra l  ho le s  i n  one end. These ho le s  are used t o  a d j u s t  t h e  s e t  
of t h e  t a i l  and t e n s i o n  t h e  cables. Bolt  t h e  c a b l e s  t o  t h e i r  
proper l o c a t i o n s  using t h e  same washer s t a c k i n g  as shown i n  
Figure 08-05. Before t h e  t a i l  cables can be set and tensioned 
you w i l l  need t o  bend t h e  t a n g s  so they  l i n e  up with t h e  cables. 
Do so by b o l t i n g  them on using t h e  inner  most h o l e  and bending t o  
t h e  exact angle with your hand. Avoid using a p l i e r s  t h i s  may 
cause stress risers. IMPORTANT: Attach t h e  cables with t h e  
a d j u s t o r  tame bo l t ed  to t h e  h o r i z o n t a l  t a i l  and-the fuse l age  
o r  v e r t i c a l  f i n .  The reason is when you fold t h e  t a i l  t h e  single 
hole  tang is disconnected from the two lower attach p o i n t s  on 
each s i d e .  If t h e  multi-hole t ang  w a s  used you would have t o  
remember which hole  was used t o  eet t h e  r igg ing  of t h e  t a i l .  

7 .  With t h e  t angs  bent t o  t h e  proper angles loosely b o l t  t h e  
cables  i n  place us ing  t h e  o u t e r  most ho le  on t h e  a d j u s t o r  tangs .  
The a f t  lower a t t a c h  p o i n t  use8 a 3/16'' bolt i n  the h o r i z o n t a l  
pos i t i on .  Hhen t h i s  b o l t  is t i g h t e n e d  it w i l l  t e n s i o n  t h e  a f t  
w i r e s .  The forward lower c a b l e  is t ens ioned  by apply ing  pressure 
a t  t h e  cable attach p o i n t  on t h e  t a i l .  About a hundred pounds of 
pressure can be appl ied  by simply pressing down on t h e  t a i l  with 
your hand. 

8 .  With cables under mild t ens ion  t h e  h o r i z o n t a l  s t a b i l i z e r  
t i p s  w i l l  be approximately 1/2" higher  than  t h e  r o o t .  An 
acceptable s e t t i n g  is l e v e l  t o  1/2" d i h e d r a l .  If more adjustment 
than what t h e  tangs  al lows is r equ i r ed ,  t r y  using more washers 
and t h e  next  length  of b o l t .  See Figure 08-08. If y o u r  t a i l  
r e q u i r e s  more than (3) t h i c k  washers under any t o p  s i d e  cable 
tang r e t u r n  c a b l e s  f o r  longer  ones.  The cable t ens ion  should be 
enough they have a n i c e  r i n g  t o  them when strummed. If you are 
i n s t a l l i n g  plastic cable f a i r i n g  t h e  t ens ion  is cr i t ical  t o  
in su re  t h e  fa i r ings w i l l  n o t  f l u t t e r .  T h e  t a i l  is i n  rig when 
t h e  cables are t i g h t  and t h e  tail. it3 s t r a i g h t .  I t  is b e s t  t o  
check f o r  s t r a i g h t n e s s  once t h e  wings are i n s t a l l e d .  

rl 

BOLT NOTE: NO WASHER UNDER HEAD I N  
CASE OF MAXIMUM ADJUSTING , . 

XIMUM 3 THICK WASHERS HORIZONTAL 
STAB1 LIZER 

BOLT SIZE AN3-14A TO 1 5 A  

FIGURE 08-08 

/--\ 

9. D r i l l  and rivet t h e  K-1000-3 n u t  plates t o  the inside of 
each e l e v a t o r .  Than a t t a c h  an  e l e v a t o r  horn t o  each side as 
shown i n  F i g u r e  08-09. 

12-76-97 



08-3 1 

-p1, 

1 

DRILL OUT TO 1 / 4 " D I A M E f E R  

. FIGURE 08-09 

-, 

6, 3/32 PU-VFT 40 APB 118 0 .. 

.1 

10. Pin  the elevator  to t h e  horizontal  stabilizers using ( 4 )  2 
3/8" pins. DO not cotter pin until final assembly. 



08-4 

TRIP! TAB AMI TRIP! WBEEL ASSEB.ELY 
-,* 

11. Attach t r i m  t a b  t o  t h e  r i g h t  e l e v a t o r  8s shown i n  Figure 08- 
011. I n s e r t  small c o t t e r  pins. D r i l l  o u t  t h e  t r i m  cable s t o p  
tube to allow cab le  housing t o  insert. Please note t h e  inside 
diameter of t h e  t r i m  t a b  s p a r  is greater than t h e  hinge pin. 
Make a shim t o  t a k e  o u t  t h i s  gap from a soda pop can, or use 
brass shim s t o c k -  Wrap t h e  shim around t h e  pin a f t e r  d r i l l i n g  
t h e  cotter pin hole ,  and insert  into t h e  t r i m  t a b  spar. See 
Figure 08-011 and Figure 08-01I.A. 

COTTER PIN 
/ 

HINGE PIN FIGURE 08-011 



08- 5 

i-c-, 12. The t r i m  t a b  is a r t i cu la t ed  by turning t h e  t r i m  wheel i n  t h e  
cockpit .  On t h e  t r i m  wheel is a small plastic drum t h a t  a s i n g l e  

- st rand of cable  wraps around approximately 4 t i m e s .  Bolt t h e  
t r i m  wheel  t o  t h e  t a b  welded t o  t h e  square tube on t h e  lef t  s ide  
of t h e  cockpi t  j u s t  a f t  of t h e  t h r o t t l e .  Use t h e  parts drawing 
f o r  assembly sequence. Tighten t h e  b o l t  through t h e  t r i m  wheel 
so it has a f a i r  amount of f r i c t i o n  but is s t i l l  easy t o  operate. 

53. D r i l l  out  t h e  horns on t h e  t r i m  t a b  t o  receive t h e  w i r e  
swivels as shown i n  Figure 08-013. I n s e r t  t h e  cable  on t h e  
bottom horn and route  t o  t h e  t r i m  wheel. : T o  properly 
operate t h e  t r i m  t a b  t h e  lower cable  must w r a p  from t h e  SOlTUM 
s ide  of t h e  drum. Wrap t h e  cable  t i g h t  around t h e  drum without 
overlapping t h e  o ther  wraps and route  back t o  t h e  t r i m  t abs  top  
horn. U s e  t h e  parts drawing f o r  proper cable  rout ing.  Tension t h e  
system a t  t h e  t r i m  t a b  horns using t h e  wire swivels.  T e s t  t h e  
operation of t h e  t a b  by ro ta t ing  t h e  t r i m  wheel. The tab should 
displace -when the  wheel is ro ta ted  BBcg. 

Before f ly ing  your 5-9 fo r  t h e  first t i m e  make sure  the  t r i m  
system is ready t o  go. Check t h e  cable housing t o  make sure  they 
a re  seated i n  t h e  stops. Check t o  make sure  the re  is not  slack 
o r  play i n  t h e  system. A s l a c k  t r i m  t a b  w i l l  f l u t t e r  and may 
cause loss of p i t c h  cont ro l .  T r i m  t a b  f l u t t e r  has occurred on 
the  spr ing type t r i m  systems when t h e  spr ing tension W a s  t o  
l i g h t .  Thank f u l l y  it is a low grade f l u t t e r  and does' not cause 
s t r u c t u r a l  f a i l u r e ,  however it can be vary nerve racking! Check 
the  cable tension on your t r i m  system before every f l i g h t .  

12. Refer t o  Control St ick Assembly f o r  r igging e leva tor .  

il 





008-2 

S-9 CHAOS - TAIh 

# RESCRIPTION PART NUMBER QUANTITY 

1. 3/16" Bolt 
2. Top Forward Cab18 
3. 3/16" Thin Washer 
4. Hummertang 
5. 311 6" Tensile Nut 
6. Top AFTCable 
7. 3/16 Bolt 
8. Horizontal Stabilizer, RH 
8. Horizontal Stabilizer, LH 
9. Lower Foward Cable 

10. LocRing 
11. Small Cotter Pin 
12. Elevator Horn 
13. 114" Castle Nut 
14. 1/4" Thin Washer 
?5. 11rl"Bott 
16. 1 1 12" X 1 /4" Pin (Steel Tube) ** 
17. Elevator, RH 
17. Elevator, LH 
18. 2 318" X 114" Steel Rod Pin ** 
19. 311 6" Nut Plate 
20. 3/32'' Aluminum Pop Rivet 
21. Wire SwiveilScrew Stop 
22. Cable Ferrt.de Cap 
23. TrimTab 
24. Trim Cabfe ... 
25. Trim Cable Housing - 
26. 3" X 114" Steel Rod Pin ** 
27. Lower AFT Cable 
28. Spacer Bushing. 114" X 112 * 
29. 3/16 Bolt 
30. 3/16 Bolt 
31. 114" Plain Nut 
32. Male Rod End, 114 X 114" 
33. 514" Plastic Washer 

AN3- 1 OA 
TG-TFC(G) 
AMBO-1 OL 
T12-HT6 
AN365-1032A 
TG-TAC(Q} 

TG-H-STAB-RH 
TG-H-STAB-LH 
TG-LFC-tA 

AN3-13A 

RL 27 114 
MS24665-134 
TG-EH 
AN310-4 
ANSO-41 6 L  
AN4-7 
TG-1 11Wll4 PIN 
TG-EL-RH 
TG-EL-LH 
TG-2 318x114 PIN 
K-1 OOO-3 
40APR I 18 
236 1 
ENDCAP- 1 2000 
TG-TRIM-TAB 
TRI M-CAB@} 

TG-3X114 PIN 
TG-LAC-IA 

KSAC0008 

S5114X112 
AN34 1A 
AN3-4A 
AN345416 
NM-4 
PW-4 

4 
2 
28 
2 

10 
2 
3 
1 
1 
2 
2 

18 
2 
2 
2 
2 
2 
1 
1 
4 
4 
8 
2 
2 
1 
0 
0 
4 
2 
6 
3 
4 
2 
2 
2 

-"'. 

"Fabricate, see bushing sheet. 
'-For cable iengths, please see trim system. 

9/24/97 



T6 - T 1-21: 

r-* 

0 
m 
0 
ll 

‘TI c 
v, 
m 
r 
V m 
m 

E -800 



008-4 

S-9 CHAOS - ELEVATOR TRIM SYSTEM 

# DESCRIPTION PART NUMBER QUANTlTY 

1. 
2. 
3. 
4. 
5. 
6. 
7. 

Trim Cable Housing 
Trim Cable Wheel Type 
Cable Guide' 
114" Large Wood Washer 
Trim Wheel 
1/4" Thin Washer 
1/4" Bolt 

KSAC0008 
TECA5wT-300 
TG-GU t DE 

PT-WHEEL 
AN9704 

AN960416L 
AN41 4A 

120 in 
300 in 
2 in 
1 
1 
1 
1 


